0.000—0.0083 BONNET 0.000—0.0083
PER
cone ol DESCRIPTION AND MODELS Rl S Pt DESCRIPTION AND MODELS CAR
BONNET BONNET—Continued
0.0073  ROD ~ LOCK CLAMP OPERATING (Cont'd)
0'222444 3833315:85.1‘:3100—01—11-30 ....... 1 372777 1951-2003-06-2103-06-26 . . « + . . . . . 2
383441 1951-06-2103-06-26 « « « + + v« v o 4 . - 1 330344 Spring washer 5/16 x 5/6 (50.242) . . . 2
3874 washer 5/16 (50.200) . . . « . « . . . .
0.0015 BUMPER 4291 Cotter pin 3/32 x 3/4 (%0.240) . . . . . 4
372174 t%;f;g:iiggé:;ooo'm 05-(.)6:1?—?1.2%0(.) (_)1_ 10| 0-0074  SPRING - LOCK CLAMP OPERATING ROD ANTI-
RATTLE
s pl(‘)’tgnlzzzom? (.)1.0.3 (.)6j1(.) %1.2?0(.)_?1_0} 2 373764 1951-2000-01-03-06-10-11-2100~01-03~06-11-
372165 front, 2000-01-10-11-2100-01-11-30 . . . . 2 26030 . ... e
372165 front, 1951-2003-0€6-2103-06-26 . . . . . . 4
373956 rear corner, 1951-2000-01-03-06-10-11-2100~ 0.00745  PIN - LOCK CLAMP
01-03-06-11-26-30 « « « =« v v 0 v o . 2 372331 1922:ggoo—o1—05—06—10—11—2100—01-03—06— 11-
572146 regglli?gé_ggw_o,l ?5—06-10_11 210001 ?3_ 6 4290 Cotter pin 3/32 x 5/8 (90.240) . . . . . 4
73957 Clip, rear corner bumper, (50.600) 1951- ,
” 2ooo-o1—o3-06-10-11-2100-01—03—06-11- 0.00746 ~ SPRIKG - LOCK CLAMP
2630 . e e ; L9 372450 1951-2000-01- 03—06—10—11—2100—01—03—06—11—
7934 Screw #8 x 1/2, front bumper, (50 300) 2630 .. ¢ o
ggé_gg?;&?:ﬁ?ig;%_ o ; 0.00751  HANDLE & LINK ASSEMBLY - LOCK
7942 Screw #12-24 x 5/8, pivol bumper, (50.000)3 380092 right, 1951-2000-01-03-06-10-11-2100-01-03-
7330 washer #10, pivot bumper screw, (50.200) 4 06-11-26 . -« . o .o 1
7154 Lockwasher #12, pivot bumper screw, 380093 lefr, 1951-2000-01-03-06-10-11-2100~01-03-
(50.220) « = e e e ee e e 4 06-11-26 « « « v v e e e e e e 1
7941  Nut #12-24 hex., pivot bumper:screw, 372642 Pin, to bracket, 1951~2000-01-03-06-10-
' (50.100) « v « v o v 0 v o a0 s e o . . 4 11-2100-01-03-06-11-26 . . . . . . . . 2
380104 Spacer, to bracket pin, 1951-2000-01-03
06-10-11-2100-01-03-06-11-26 . . . . . 2
0.0016  DOREL
378664 rear, 1951-2000-01-03-06-10-11-2100-01~03-
06-11-26-30 « v v v v v et e e e e e 2 0.00752  HANDLE, BRACKET & LIAK ASSEMBLY - LOCK
7305  Kut 5/16-18 (50.100) 1951-2000-01-03-06~ 380090 right, 1951-2000-01-03-06-10-11-2100-01-03-
10-11-2100-01-03~06-11-26-30 . . . . . 2 061126 « + v v v v e e e e e e 1
7049  washer 5/16, shakeproof, (50.230) 2100-01- 380091 left, 1951-2000-01-03-06~10-11-2100~01-03~
03-06-11-26-30 « + v « v v« v o\ s . 2 06-11-26 « v v v v v e e e 1
7334  Screw 5/16-18 x 1/2, to dash, (50.003)
0.0025 PIK - GUIDE 1951 & v 4 v v e e e e e e e e 2
378670 1951-2000-01-03-06-10-11-2100-01-03~06-11- 7854  Screw 5/16-20 x 1/2, to dash, (50.003)
1 4 1951 v v v v e e e e e e e e e e 2
7139 Screw 5/16-18 x 5/8 (50,003) . . . . . . 4 7131 Screw 1/4-20 x 1/2, to dash, (50.003)
639  washer 5/16 (50.200) . . - - . « « . . . 4 2000-01-03-06- 10-11-2100-01-03-06-11-~
5504 Lockwasher 5/16 (50.220) + « + « + + « . 4 26 e e e e e e e e e e e e e e e 2
376118 Screw 1/4-20 x 1/2, to instrument board,
4 0.0071  CLAMP - LOCK 1951-2000~01-03-06-11-2100-01-03-06~11-
372294 right, 1951-2000-01-03-06-10-11-2100-01-03- 26 0 v e e e e e e e e e e 4
06-11-26 « v ¢ @ vt v e e e e e e e e 2 5937 washer 1/4, to instrument board, (50.200)
372295 left, 1951-2000~01-03-06-10-11~2100-01-03- 1951-2000~01-03-06-10-11~2100-01-03- 06—
06-11-26 « + + v v vt e e e e e e 2 1126 0 v v e e e e e e e e 4
5504 Lockwasher 1/4, to dash screw, (50.220)
0.0072  BRACKET - LOCK CLAMP 1951-2000-01-03-06-10-11 . . . . . . . 2
372304 right, 1951-2000-01-03-06-10-11-2100-01~03~ 5447 Lockwasher 1/4, to instrument board,
06-11-26-30 &« + v v v h e e e e e e 2 150.230) 1951~2000-01-03-06~10-11-2100~
372305 left, 1951- 2000-01—02—06—10—11—2100-01—03- 01-03-06-11-26 . . . . . . . . . . .. 4
06-11-26-30 + & v v e e e e e e 2
0.0083  KNOB - LOCK HANDLE
0.0073  ROD - LOCK CLAMP OPERATING 372850 brown, 1951-2000-01 . + « + « 4 « « . . . 2
372338  2000-01-10-11-2100-01-11~30 . . . . . . . 2 375049 blue, 2010-11 . = + o .« 4 v 0.0 . 0. . 2




0.0083—0.0335 BONNET 0.0083—0.0338
c:g.s ":‘g,' DESCRIPTION AND MODELS g:':! c:g.e ’N“:_' DESCRIPTION AND MODELS c':';
BONNET—Continued BONNET—Continued
0.0083  KNOB - LOCK HANDLE (Cont'd) 0.030 MOULDING - CENTER PANEL {Cont'd)
374218 gray, 2003-06 . . . . . . . . .. ... 2 240708 Fastener (50.600)
357118 2100-01-03-06-26-30 . . . « « « + . . . . 2 1951-2003-06 « « v « v v v v 4w e 3
2000-01-10-11 « « & 4 v v v v v u 2
0.00842  GROMMET - LOCK HANDLE LINK DASH 364336 Screw #10~32 x 1/2 (50.092). . . . . . . 4
372536  1951-2000-01-03-06-10-11-2100-01-03-06-11- 5500 Lockwasher #10 (50.220). . - . . . . . . 4
26 . 0 v e e e e e e e e e e 2 7003 Nut #10~32 (50.100). . « o « o « « .« . . 4
372005  Washer, retaining, 1951-2000-01-03-06-10~
11-2100-01-03-06-11-26 « . . . « . . . 2 0.033%  MOULDING - SIDE
373591 right, 1951 . . .ev v 4 e e e w e e . . 1
0.0091 PROP 378915 right, chrome, 2000-01-10-11-2100-01-11-30 1
372460 1951-2000-01-03-06-10-11 « « « « . « . . . 1 379041 right, chrome, 2003-06-210%-06-26 . . . . 1
383364 2100-01-03-06-11-26-30 . . . . . . . . . . 1 "373590 1eft, 1951 . + v 4 v e e e e e e e e 1
376062 Bolt 1/4-20 x 2-3/4, pivot, [(50.003) 1951- 378914 left, chrome, 2000-01-10-11-2100-01-11-3%0. 1
2000-01-03-06-10-11 . . . . . . . . . 1 379040 left, chrome, 2003-06-2103-06-26 . . . . . 1
383371  Bolt 1/4-28 x 2-1/4 hex. hd., pivot, 7939  Screw #10-24 x 3/8 rnd. hd. (50.000}
(50.003) 2100-01-03-06-11-26-30 . . . 1 1951 v v v e e e e e e e e e e e 6
7319  washer 1/4 (50.200) 1951-2000-01-03-06-10~ 378759  Screw with retainer, at pivot bumper,
11 o v s e e e e e e e e e e e 3 2000-01-03-06-10-11-2100-01-03-06-11~
5937  washer 1/4 (50.220) 2100-01-03-06-11-26- 26030 © e e e e e e e e e e e 2
o N 3 379075  Screw with retainer, front, 2000-01-10-
5502 Lockwasher 1/4 (50.220) . . . . . . . . 3 11-2100~01-11-30 . . . . « . . . .. . 6
7304  Wut 1/4-20 (50.100) 1951-2000-01-03-06-10- 200%-06-2103-06-26 « + + + .+« o« .. s 2
5 D .. 2 3790€8 Scréw with retainer, intermediate front,
7004  Nut 1/4-28 (50.100) 2100-01-03-06-11-26- 2003-06-2103-06-26 . . . . . . . . . . 8
.70 T 2 378714 Screw with retainer, rear, 2000-01-10-11-
2100-01-11-30 « . « v v e ... 4
378714 Screw with retainer, intermediate rear,
0.009%  REST - PROP 2003-06-2103-06-26 « + + « « + « o . . 2
372463 1951-2000-01-03-06-10-11-2100-01-03-06- 11~ 379069  Screw with retainer, rear, 2003-06-2103
26—30 ................. 2 06"26 .............. 6
6620 Screw #10 x 1/2, tapping, (50.300) . . . 4 6056  Wwasher #10 internal (50.230) 1951 . . . 6
2000-01-10-11-2100-01-11-30 . . . . . 12
0.0095  SPRING - PROP TENSION 2003-06-2103-06-26 - « « » « o o o . . 20
276064 1951-2000-61-03-06-10-11 . . + . . . . . . 1 101200  washer #10 (50.200)
333366 2100-01-03-06-11-26-30 « « » « « « + « & . 1 2100-01-11-30 « « « « v o e 12
2103-06-26 . . « < v . . . . D)
0.0096  CATCH ASSEMBLY - SAFETY 183962 Cup washer
270412 right, 1951-2000-01-03-06-10-11-2100-01-03- 6757  Washer #10 (50.200) . « . + . . . . .. 6
06-11-26-30 . . . .o 1 2000-01-10-11 « + « v v+ o 0 0 e o 12
370413 left, 1951-2000-01-03-06-10-11-2100-01-03- 200306 « + o e e e e e e 20
06-11-26~30 & v v o v e w i e e e e e 1 7003 Nut #10-32
7131 Screw, 1/4-20 x 1/2 hex. hd. (50.003). . 2 2000-01-10-11-2100-01-11-30 . . . . . 12
H%02 Lockwasher 1/4 (50.220) ........ 2 2003_06_2103_06_26 .......... 20
7304  Nut 1/4-20 (50.100) < + « v « « + o . . 2
0.0097  ANTI-RATTLER - SAFETY CATCH 0.0335  BARB - SIDE MOULDING
372872 1951 . v i e e e e e e e e e e e e e e 2 373607 right, 1951 . « . v 4 v o4 e 0w e el 1
372341 2000-01-03-06-10-11-2100~01-03-06-11-26-30 2 379125 right, chrome, 2000-01~03-06-1¢-11-2100-01-
7642  Screw #6 x 3/8, binding head, (50.300) . 2 03-06-11-26-30 < « « v v v v e u e e 1
273606 left, 1951 . o v « v v v e e e e e 1
0.0098 SPRING - SAFETY CATCH 379124 left, chrome, 2000-01-03-06-10-11-2100-01-
278514 1951-2000-01-03-06-10-11-2100-01-03-06-11- 03-06-11-26-30 = - « - « =+ .. 1
-« 2 7939 Screw ¥10-24 x 3/8 {50.000}) 1991 . . . . 4
379126 Screw with retainer, front, 2000-01-0%
0.030 MOULD ING ~ CENTER PANEL 06-10-11-2100-01-03-06-11-26-30 . . . 2
378590 chrome, 2000-01-10-11 . . . « . « « . . . 1 379127 Screw with retainer, rear, 2000-01-03-06-
372953 chrome, 1951-2003-06 . « « « « « « « + « o 1 10-11-2100-01-03-06-11-26-30 . . . . . 2




0.0335—0.0349

BONNET

0.0336—0.0349

e P! DESCRIPTION AND MODELS vl Bl DESCRIPTION AND MODELS o
BONNET—Continued
0.0335 BARB - SIDE MOULDING (Cont'd)
183962 Cup washer, screw, 1951 . . . . . ... . 4
101200 washer 3/16 (50.200) 2100-01-03-06-11-26~
30 e e e e e e e e e 4
379156  Washer 7/32, 2000-01-03-06-10-11 . . 4
6056 Lockwasher #10 exterpal . . . . . . . . 4
378392 NUT, tinnerman, 1951 . . . . « . .+ . . . 2
7003 Nut #10-32 (50.100) 2000-01-03-06-10-11-
2100-01-03-06-11-26-30 . . . . . . . . 4
0.0345 ORNAMENT ASSEMBLY
273445 chrome, 1951-2000-01-03-06-10-11 . . . . . 1
383544 2100-01-03-06-11-26-30 « « « « « ¢ o « o 1 o
7939 Screw #10-34 x 3/8 (50.000)
1951-2000-01-03-06-10-11 . « « . . . . 2
2100-01-03-06-11-26-30 » + « + « « .+ . 3
8092 Screw #10-24-x 1/2 (50.000)
1951-2000-01-03-06- 10-11~2100-01-03~06~
1192630 « v 4 v 4 e e e e e e e e s 1
183962 Cup washer, 1951-2000-01-03%06-10-11-
2100-01-03-06~11-26~30 . . . . . - « . 1
6056 Lockwasher #10 external (50.230)
1991-2000-01-03-06-10~11 . . . . . . . 3
2100-01-03-06~11-26-30 . . . « . « . 4
0.0348 WEATHERSTRIP ~ BONNET (ON cowL)
370543 1951-2000-01-03-06-10~11-2100-01-03-06-11~
26-30 « 0 e e e e e e e e C1
0.0349 RETAINER - WEATHERSTRIP
372244 1951-2000-01-03-06-10-11-2100-01-0%2-06~11~
26-30 .+ e e ek e e e 1
7934 Screw #8 x 3/8 tapping, (50.300) . 9
8056 Screw #8 x 1 tapping, {50.300) . . . . . 2






